


DIABETES MELLITUS

 

 دكـتر تورج واله 
 فوق تخصص بيماري هاي غدد و متابوليسم 

استادیار دانشگاه علوم پزشکی اراک



Classification
Diabetes can be classified into the following general categories:

1. Type 1 diabetes (due to autoimmune ß-cell destruction, usually leading to absolute 
insulin deficiency)

2. Type 2 diabetes (due to a progressive loss of ß-cell insulin secretion frequently on the 
background of insulin resistance)

3. Gestational diabetes mellitus (GDM) (diabetes diagnosed in the second or third 
trimester of pregnancy that was not clearly overt diabetes prior to gestation)

4. Specific types of diabetes due to other causes, e.g., monogenic diabetes syndromes 
(such as neonatal diabetes and maturity-onset diabetes of the young [MODY]), 
diseases of the exocrine pancreas (such as cystic fibrosis and pancreatitis), and drug-
or chemical-induced diabetes (such as with glucocorticoid use, in the treatment of 
HIV/AIDS, or after organ transplantation)
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Gestational Diabetes Mellitus

 Test for gestational diabetes mellitus at 24–28 weeks of 
gestation in pregnant women not previously found to have 
diabetes

 Test women with gestational diabetes mellitus for prediabetes 
diabetes at 4–12 weeks postpartum, using the 75-g oral glucose 

tolerance test and clinically appropriate nonpregnancy 
diagnostic criteria



Gestational Diabetes Mellitus 

 Women with a history of gestational diabetes mellitus 
should have lifelong screening for the development of 
diabetes or prediabetes at least every 3 years

 Women with a history of GDM found to have prediabetes 
should receive intensive lifestyle interventions and/or 
metformin to prevent diabetes. 



Immunizations
 Annual vaccination against influenza 

 Vaccination against pneumococcal disease

 Administer a 2- or 3-dose series of hepatitis B vaccine to unvaccinated 
adults with diabetes ages 18 through 59 years

 Consider administering a 3-dose series of hepatitis B vaccine to 
unvaccinated adults with diabetes ≥60 years of age. 



A1C Testing

Glycemic targets

o Perform the A1C test at least two times a year 

o Perform the A1C test quarterly in patients whose 
therapy has changed or who are not meeting 
glycemic goal



 Glycemic targets

Glycemic Targets: 
Standards of Medical Care in Diabetes - 2020. Diabetes Care 2020;43(Suppl. 1): S66-S76



دردیابتتغذیه



اهداف رژیم درمانی

 مصرف مواد غذایی متنوع غنی از مواد مغذی تأکيد بر

 ک، رژیم غذایی به صورت فردی برای هر بيمار براساس وضعيت متابوليطراحی
و اجتماعی،ميزان دسترسی به اقتصادیترجيحات فردی، فرهنگی، شرایط 

غذاهای سالم 

 دیابتپيشگيری یا به تأخير انداختن عوارض ناشی از

 فراهم ساختن ابزارهای کاربردی جهت ایجاد الگوهای غذایی سالم به جای
تأکيد بر یک ماده غذایی 

 خونرسيدن به اهداف فردی از نظر سطح قند خون، پروفایل چربی و فشار

 غذاییحفظ لذت غذا خوردن با عدم ارائه نظرهای انتقادی در مورد انتخابات

 آنرسيدن به وزن مطلوب و حفظ



درمانی در دیابترژیم 

  مواد غذایی گریل شده، آب پز، یا بخار پز به جای سرخ شده و برشته شده و مصرف
.گوشتهای فرآوری شده و گوشتهای قرمز پرچربکردن محدود

 سدیم محدودیت

 های بالينی انجام شده در ایران نشان داد که مصرف پروتئين سویا، در کارآزمایی
 2وع و بيومارکرهای کليوی در بيماران مبتلا به دیابت نعروقی -قلبیخطر بيماریکاهش

ی و مصرف شير سویا تأثيری در فاکتورهای التهابما ا.استمبتلا به نفروپاتی مؤثر 
نفروپاتی نداردبهاسترس اکسيداتيو در بيماران دیابتی مبتلا 

 ميشود که به جای نوشيدنيهای شيرین از آب استفاده شودتوصيه.

  ل وزن و قند خون در طولانی مدت به دنبادرخصوص کنترل با توجه به عدم شواهد کافی
ز این و شکر شده است، استفاده اجایگزین قند مصرف شيرین کننده های مصنوعی که 

ادت افرادی که عمدت در دسته از شيرین کنندهها توصيه نميشود مگر به صورت کوتاه 
.به مصرف نوشيدنيهای شيرین و استفاده از قندهای ساده دارند



 وزن و قد و محاسبه نمایه توده بدنی در ویزیت های ساليانه اندازه گيری

 غذایی، رفتار درمانی و افزایش فعاليت رژیم مداخلاتی متمرکز برنامه های
.رددميگتوصيه تکنيکهای رفتار درمانی پيگيریهای مکرربا با فيزیکی و 

  در بيماران دارای اضافه وزن و چاق با دیابت نوع اوليه وزن % 5 - 10کاهش وزن
از کالری مورد کيلوکالری کمتر 750-500 رژیم غذایی با کالریو پره دیابت با  2

.زندگی توصيه ميشودنياز و سایر تغييرات در شيوه 

 رفاً چرب در افرادی که با صکم به مصرف اورليستات در کنار رژیم غذایی توصيه
کاهش دهندوزن خود را نميتوانند تغيير در شيوه زندگی 

درمانی در دیابترژیم 





فعاليت بدنی و ورزش



 يازبه صورت نوروپاتی اتونوم، حسی، حرکتی و رتينوپاتی، بيمار ندر وجود عوارض دیابت
خاص داردتوصيه های ورزشی 

 با  مشاورهعروقی دارند،  -های قلبیبالای بيماری تست ورزش در افراد دیابتی که خطر
ميشودتوصيه ورزش کاردیولوژیست جهت شروع 

 دقيقه در روز با افزایش  10تا  5ورزش باید به صورت تدریجی با شدت کم، شروع
شوددر بيماران دیابتی تنظيم پيشنهادی ورزش تدریجی تا رسيدن به زمان 

 ،دقيقه در هفته است که بهتر  150حداقل زمان پيشنهادی برای بيماران مبتلا به دیابت
روز در هفته، فعاليت بدنی متوسط انجام  5تا  3دقيقه و  45- 30منقسماست به صورت 

.)  شود

 باشدفاصله ی بين دو جلسه ورزشی دو روز حداکثر





انسولين درمانی













تزريق انسولين قلمی

)درجه سانتی گراد 8تا  2(نسولين جدید و باز نشده در یخچال نگهداری شود در دمای ا•

درجه اتاق و دور از نـور مسـتقيم  25قلمی که در حال مصرف است می تواند در دمای زیر •
آفتاب و حرارت نگهداری شود

روز استفاده نکنيد 30قلم باز شده را بيش از •

درجه نگهداری شود چرا که روی عملکرد و  30انسولين نباید فریز شود و یا در دمای بالای •
توانایی انسولين اثر می گذارد

انسولين بعد از گذشتن تاریخ انقضا نباید استفاده شود•



قلم را نيم تا یک ساعت قبل از مصرف از یخچال بيرون بياورید•

تزریق باید با دستان پاکيزه و در محل مناسب و تميز صورت گيرد•

ل در موضع تزریق توصيه نمی شود چون ممکن است الکل توسط سرسـوزن بـه داخـ الکلاستفاده از •
درصورت مصرف الکل حتمـاً اجـازه دهيـد کـه محـل . بافت ها حمل شود و موجب واکنش موضعی شود

کاملاً خشک شود

اثـر  محل تزریق انسولين توصيه نمی شود زیرا سبب افزایش جذب انسولين می شـود و زمـانماساژ •
انسولين غيرقابل پيش بينی می شود

زایش سبب افحرارت پوست بعد یا قبل از دوش آبگرم یا سونا تزریق را انجام ندهيد چون افزایش درجه •
سرعت جذب انسولين می شود

داز تزریق در ریشه مو، زخم ها، خال یا سایر ضایعات پوستی جداً خودداری کني•

تزريق انسولين قلمی







هایپو گليسمی



هایپو گليسمی

 دیابتیعلل رایج در بيماران
 یورزشدوز اضافی یا زمان بندی نامناسب انسولين با رژیم غذایی و فعاليت

 انسولينانتخاب نامناسب نوع انسولين یا داروهای محرک ترشح

 غذاییعدم مصرف به موقع ميان وعده

 انسولينافزایش حساسيت به

 انسولينکاهش کليرانس

الکل

نارسایی کبد و کليه



هایپو گليسمی



 بيمارآموزش خودمراقبتی و توانمندسازی

 شکلاتهمراه داشتن دائمی مواد قندی مثل آبنبات، قند و

 دیابتیداشتن کارت هویت بيمار همراه

 مکررSMBG

 طولانیهنگام ورزش

 طولانیرانندگی هنگام

 هفته ای3-2 زمانیبا سابقه هيپوگليسمی ناآگاهانه توصيه ميشود، در بازه بيمار ،
.گيرد و قندهای بيمار بالاتر از اهداف درمانی تنظيم شودصورت کنترل دقيق 





توصيه ها

 اید برتينوپاتی نفروپاتی و نوروپاتی ، غربالگری 2در بيماران مبتلا به دیابت نوع
بتلا در بيماران م. انجام شودطور ساليانه به هنگام تشخيص دیابت و سپس به 

طوری سالگی به 15بعد از یا غربالگری سالانه باید پس از بلوغ  1به دیابت نوع 
  شودکه حداقل پنج سال از آغاز دیابت گذشته باشد انجام 

 نفروپاتیغربالگری:

 نمونه بررسی شده ادرار  3نمونه مثبت از  2(آلبومينوریادرار از نظر آزمایش
)کاذبپس از کنترل موارد مثبت 

 محاسبه کراتينين سرم و اندازهگيریeGFR

 به  محيطی ميبایست با بررسی ميزان حساسيت بيمار نوروپاتیغربالگری
سطح پشتی ارتعاش در حساسيت وی به یا ميزان گرم و  10مونوفيلامان 

شودهرتز انجام  128انگشت شست پا با دیاپازن 





پای دیابتی



پای دیابتی



Treatment Goals

 For individuals with diabetes and hypertension at higher cardiovascular 
risk existing ASCVD or 10-year ASCVD risk ≥15%), a blood pressure 
target of <130/80 mmHg may be appropriate, if it can be safely attained

 For individuals with diabetes and hypertension at lower risk for 
cardiovascular disease (10-year ASCVD risk <15%), treat to a blood 

pressure target of <140/90 mmHg

 In pregnant patients with diabetes and preexisting hypertension, BP 
target of ≤135/85 mmHg is suggested 



Treatment Strategies

 For patients with blood pressure >120/80 mmHg, lifestyle intervention 
consists of weight loss if overweight or obese, a Dietary Approaches to 

Stop Hypertension (DASH)-style eating pattern including reducing 
sodium and increasing potassium intake, moderation of alcohol intake, 
and increased physical activity

 Patients with BP ≥140/90 mmHg should, in addition to lifestyle therapy, 
have prompt initiation and timely titration of pharmacologic therapy to 
achieve blood pressure goals

 Patients with confirmed BP ≥160/100 mmHg should, in addition to 
lifestyle therapy, have prompt initiation and timely titration of two drugs 
or a single-pill combination of drugs demonstrated to reduce 
cardiovascular events in patients with diabetes







Lipid Management—Lifestyle Intervention 

 Lifestyle modification focusing on weight loss (if indicated); 
reduction of saturated fat and trans fat; increase of dietary n-3 fatty 
acids, fiber; and increased physical activity 

 Intensify lifestyle therapy and optimize glycemic control for 
patients with elevated triglyceride levels ≥150 mg/dL and/or low 
HDL cholesterol (<40 mg/dL for men, <50 mg/dL for women)



Lipid Management and Monitoring

 In adults not taking statins or other lipid-lowering therapy, it 
is reasonable to obtain a lipid profile at

 the time of diabetes diagnosis,

 at an initial medical evaluation, 

 and every 5 years thereafter if under the age of 40 years, or 
more frequently if indicated

 Obtain a lipid profile at initiation of statins or other lipid-
lowering therapy, 4–12 weeks after initiation or a change in 
dose, and annually thereafter 



Statin Treatment—Primary Prevention

 For patients with diabetes aged 40–75 years without atherosclerotic 
cardiovascular disease, use moderate-intensity statin therapy in addition to 
lifestyle therapy

 For patients with diabetes aged 20–39 years with additional atherosclerotic 
cardiovascular disease risk factors, initiate statin therapy in addition to 

lifestyle therapy

 In patients with diabetes at higher risk, especially those with multiple 
atherosclerotic cardiovascular disease risk factors or aged 40–70 years, it is 
reasonable to use high-intensity statin therapy

 In adults with diabetes and 10-year ASCVD risk of 20% or higher, it may be 
reasonable to add ezetimibe to maximally tolerated statin therapy to 
reduce LDL cholesterol levels by 50% or more



Statin Treatment

 For patients of all ages with diabetes and ASCVD, high-
intensity statin therapy should be added to lifestyle therapy

 For  very high risk patients using specific criteria, if LDL 
cholesterol is ≥70 mg/dL on maximally tolerated statin 
dose, consider adding additional LDL-lowering therapy 
(such as ezetimibe or PCSK9 inhibitor). A Ezetimibe may 
be preferred due to lower cost

 In adults with diabetes aged >75 years, it may be 
reasonable to initiate statin therapy after discussion of 
potential benefits and risks

 Statin therapy is contraindicated in pregnancy





Treatment of elevated TG 

 For patients with fasting TG levels ≥500 mg/dL, evaluate for secondary 
causes of hypertriglyceridemia and consider medical therapy to reduce 
the risk of pancreatitis. 

 In adults with moderate hypertriglyceridemia (fasting or non-fasting TG 
175–499 mg/dL), clinicians should address and treat lifestyle factors 
(obesity and metabolic syndrome), secondary factors (diabetes, chronic 
liver or kidney disease and/or nephrotic syndrome, hypothyroidism), and 
medications that raise triglycerides

 In patients with atherosclerotic cardiovascular disease or other 
cardiovascular risk factors on a statin with controlled LDL cholesterol but 
elevated TG (135–499 mg/dL), the addition of icosapentethyl can be 
considered to reduce cardiovascular risk



Antiplatelet Agents

 Use aspirin therapy (75–162 mg/day) as a secondary prevention 
strategy in those with diabetes and a history of atherosclerotic 
CVD

 For patients with atherosclerotic CVD and documented aspirin 
allergy, clopidogrel (75 mg/day) should be used

 Dual antiplatelet therapy (with low-dose aspirin and a P2Y12 
inhibitor) is reasonable for a year after an ACS

 Aspirin therapy (75–162 mg/day) may be considered as a 
primary prevention strategy in those with diabetes who are at 
increased cardiovascular risk



Cardiovascular Disease—Treatment 

 In patients with known ASCVD, consider ACE inhibitor or ARB therapy 
to reduce the risk of cardiovascular events

 In patients with prior myocardial infarction, b-blockers should be 
continued for at least 2 years after the event

 In patients with type 2 diabetes with stable heart failure, metformin may 
be continued for glucose lowering if eGFR remains >30 mL/min but 

should be avoided in unstable or hospitalized patients with heart failure

 Among patients with type 2 diabetes who have established ASCVD or 
established kidney disease, a SGLT2 inhibitor or GLP-1 receptor 

agonist with demonstrated cardiovascular disease benefit is 
recommended



Pharmacologic Therapy for Type 2 Diabetes

Pharmacologic Approaches to Glycemic Treatment

• Metformin is the preferred initial pharmacologic agent for the 
treatment of type 2 diabetes

• Metformin should be continued as long as it is tolerated and 
not contraindicated; other agents, including insulin, should 

be added to metformin

 The early introduction of insulin should be considered if there is 
evidence of ongoing catabolism (weight loss), if symptoms of 
hyperglycemia are present, or A1C levels (>10%) or blood 
glucose levels (≥300 mg/dl)  are very high



Pharmacologic Therapy for Type 2 Diabetes

Pharmacologic Approaches to Glycemic Treatment

 Approach  to guide the choice of pharmacologic agents include 
cardiovascular comorbidities, hypoglycemia risk, impact on weight, 
cost, risk for side effects, and patient preferences 

 Patients with DM2 who have established ACVD or indicators of high 
risk, established kidney disease, or heart failure, an SGLT2 inhibitor 
or GLP-1 receptor agonist with demonstrated CVD benefit is 
recommended as part of the glucose-lowering regimen independent 
of A1C and in consideration of patient-specific factors 



Pharmacologic Therapy for Type 2 Diabetes

Pharmacologic Approaches to Glycemic Treatment

 In patients with type 2 diabetes who need greater glucose 
lowering than can be obtained with oral agents GLP1 receptor 
agonists are preferred to insulin when possible

 The medication regimen and medication-taking behavior should 
be reevaluated at regular intervals (every 3–6months) and 
adjusted as needed to incorporate specific factors that impact 
choice of treatment 








